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;Fi #E T H bl kB Hs ks QR31 3,88V 2875mAh/11. 16Wh (Rated)
54 AR Bliinase 3060mAh/11. 88%Wh (Typical)

Name of Sample ;’*ti RECHARGEABLE LITHIUM ION BATTERY QR31 3.88V 2875mAh/11. 16Wh (Rated)
3060mAh/11. 88Wh (Typical)

English
BT 1124010929
Sample No.
EX3 _?_,f_—,—_ REEF AR AT IR A4 )
Consignor Dongguan NVT Technology Co., Ltd.
AR BRSER AR A R )
Manufacturer Dongguan NVT Technology Co., Ltd.
A3l 55 AT [ B R bR vl = )
A7y i ST/SG/AC. 10/11/Rev. ?’&[‘unorltl 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 ///]

- . BeA I Cal B AR T

l IA]
‘ﬂi;h-/{i ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3

Criterion
Fsu AL , -
A Ma, X Rmakae
ppearance Black and silvery Aluminum-plastics shell
o B A 9024-01-29 AL B A 2024-02-07 ~ 2024-03-12
Accepted Date Test Date
o B el PRI ; B s JR Bl s i AR LR ; B He ;A s TR
EX Altitude simulation, Thermal test,Vibration, Shock, External short

Test ltems circuit, Crush, Overcharge, Forced discharge

SR, HPEMTF AR GRUFBRAET-HEY ST/SG/AC. 10/11/Rey. T&Amend. 1 38. Ry
3o
M| L The sample has passed the test items of UN Manual of
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3

Conclusion
A H M (Dat
nf 75 B L EE fRechargeable Single Cell Battery.

&z

Comment

ik / L&

Consignor
Address Post Code

PR '}z" %@ i {%ﬁg Compllel ﬁﬁ

Approver: Checker:

L8 S

Title:

523443

AR 25 4 5 (Head of Electrochemical Testing Department)
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. - > X 31— i, O
52 MR B L AR HAEZRIATFEEFRT ool i | s
-5- 4 )l fﬂ% $ﬁ«n I.:E
Name of Test Standard requirement or The .
No Test Result | Conclusion| R k
C T— Clause Number of Standard emar
BT Culs e T
B BERER JEY ST/SG/AC. 10/11/Rev. T&Amend. 1 38,3 3 | |22 1
1 Altitude 1};&'[1 o L See Appendix 1 it /
: : UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 =
Test T. 1
A Gl Fsift
3 1) ST/SG/AC. 10/11/Rev. T&Amend. 1 38, 3 i Iyl |5” é 2
PR i Wb 2
2 i YT, 2 See Appenidix 2 &k /
Thermal test UN Manual of Tests and Criteria B SPESIIER & P;U:“:('[l 4
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 o
Test T.2
WA Gy AgHET
Eﬁ] JHEY ST/SG/AC. 10/11/Rev. T&Amend. 1 38, 3 ik R4 3
3 | BT See Appendix 3 it
Vibration UN Manual of Tests and Criteria RSS! B R P&Il:;‘;lﬂtl
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 e
Test T:3
AR GG fbRdEF
i Y ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 & | ILEH % 4
1 h BaT. 4 See Appendix 4 ks /
Shock UN Manual of Tests and Criteria Passed
STASG/ZAC. 10/11/Rev, T&Amend. 1 Section 38. 3 o
Test T.4
el GRue MEfET
S HEY ST/SG/AC. 10/11/Rev. TéAmend. | 38.3 &% | G} % 5
5 BT 5 See Appendix 5 ks
External short UN Manual of Tests and Criteria SRR Passed /
circuit ST/SG/AC. 10/11/Rev. T&Anend. | Section 38,3 o
Test T.5
A Gala iRt F
Y ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 &0 | W3 6
6 Brik 1.6 See Appendix 6 (i /
Crush UN Manual of Tests and Criteria Passed
ST/SG/AC, 10/11/Rev. T&Amend. 1 Section 38. 3 o
Test T.6
By GREG A bgET
7R ity ST/SG/AC. 10/11/Rev. TeAmend. | 38.3 i | UEH% 7
7 BT, 7 See Appendix 7 i /
Overcharge UN Manual of Tests and Criteria ! SRR P'cll;“;t’d
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 o
Test T.7
A GaRas fbridE T
WEy ST/SG/AC. 10/11/Rev. T&Amend. 1 38,3 Il [ Az
8 gﬁ‘iﬁﬂfﬁ[% 4T 8 ( l ;Ejrfj:’i:[JSrifiix 8 ok /
Forced discharge |ix vanual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 }
Test 1.8
R R FREGIRLE : 20°C-21°C s SRBHRAE : /%
Test Environment Ambient temperature:20C-21°C;Ambient humidity:/%
Condition
A B y
Test ltem
- QAT L
; = ; / HR 4
Subcontracted Test safkzE | A4 : K% /
Condition Subcontracted | Name Post Code
Laboratory M ik / &, 5% y
Address Tel
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A I HRAB LA | R
No. Name of Test Items Altitude simulation
Sl A2 1 1A
. y . 27 Befl RIS S After o
He | HaRs I Bl Bofore AR At gk | HARE | Sl
S5 Sample Status RE e s R FF#&- 8 /E | Mass Loss | Residual |3
Sample Mass ocv Mass ocv OCV  |Other
No. /g A /g vV /% /% Event
001 | oyt 1 38.0580 | .44 | 38.0569 | 4.44 0. 00 100.00 | O
WO A
002 | oo | 38.0335 | 442 | 38.0322 | 4.42 0. 00 100.00 | ©
003 | oy o | 38.0509 | 445 | 38.0490 | 4.45 0.00 | 100.00 | ©
004 | opepE it | 38.1164 | 4.46 | 38.1156 | 4.46 0.00 | 100.00 | ©
005 | oyerrnt | 381577 | 444 | 38.1553 | 4.44 0. 01 100.00 | O
006 | peae et o \"sg.0068 | 4.447 |'38.0038 | 4.44 0.01 | 100.00 | ©
007 | ppaicYCre®il 880721 | 4.45 | 38.0715 | 4.45 0.00 | 100.00 | o
008 | soeroraiie, | 3giHgio I8 4. 95| 38.0602 (B 4. 46 0.01 | 100.00 | ©
009 | oot 1 38,0512 | 444 | 38.0492 | 4.44 0.01 | 100.00 | ©
010 | ppao i | 38,1055 | 4.43 | 38.1049 | 4.43 0.00 | 100.00 | ©
LI\?I"- ,/l\ r. This spul(':.‘l.li I::lt:]ntki onally

&k LR V-RA D-MRR R-#k 3L F-RK 0-Rihkh. LRA. LMK, L. LRX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 9 AR LA | AR
No. Name of Test Items Thermal test
He |  Haks |8 Befoe BB Afer | g0k 4w E| S
EoR Sample Status ¥ | FFRLE RE FF34%, /& | Mass Loss| Residual | # %
Sample Mass ocyv Mass ocv OCV  [Other
No. /g N /g 1AY /% /% Event
001 | jeporm®l 1380569 | 4.4 | 38.0574 |  4.37 0. 00 98.42 | o
002 | oo sER ] 38.0322 | 442 | 38.0343 |  4.36 0. 00 98.64 | o
003 | e RE o 138.0490 | 4.45 | 38.0509 [ 4.37 0. 00 98.20 | o
004 | e eER ] 38.1156 | 4.46 | 38.1166 |  4.38 0.00 | 9821 [ o
005 | jeporird |38.1353 | 444 | 38.1583 | 4.37 0. 00 98.42 | o
006 | goco ror i gINIE038 (| 4. 44l BIESERGm [ 457 0.00 98.42 | o
007 | geoneant SRR 0715 (I8 445 | 38.0723 (% 4.37 0. 00 98.20 | o
008 | jpiciCmETe | 3200802 T 4 Y] 38 gfo3 [ 4.38 0.00 | 98.21 | o
009 | s oERe o 138.0492 | 444 | 38.0519 | 4.37 0.00 | 9842 | o
010 | ,piGor®RY ] 38.1049 | 4.43 | 38.1062 | 4.36 0.00 | 98.42 | o
R This sp:llc;ll.'l_ti r:]llL;:leEu:m? ly

&ii: LR V-IRA D-MAR R-3RE F-A Kk 0-RMR. LRA. LK. LHEE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire,
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A% 9 A B L AR fiez)
No. Name of Test Items | Vibhration
Ha HEokA iX3&A] Before KIEJE After FERA| MALE| S
%5 Sample Status RE FREE| RE FF#d, /& | Mass Loss | Residual | L&
Sample Mass ocv Mass oCcV ocv Other
No. /g A% /g Y /% /% Event
001 e ET o | 38.0574 | 4.37 | 38.0565 |  4.37 0. 00 100.00 | O
002 | |emERL o 38.0343| 4.36 | 38.0327 | 4.35 0.00 | 99.77 | o
003 | | yoromEmL o |38.0509| 4.37 | 38.0499 [ 4.37 0.00 | 100.00 | O
004 | |giiemERn 1381166 | 4.38 | 38.1148 | 4.38 0.00 | 100.00 | o
005 | elromil 381583 4.37 | 38.1568 |  4.37 0.00 | 100.00 | o
006 | jriemssy o 138.0073 4.37 | 38.0062 | 4.37 0.00 | 100.00 | o©
007 | jocrCmerel ies.0723 [0 4. 887 | 38.0712 |[H4. 37 0.00 | 100.00 | ©
008 | ,ociCrERL 1380723 | 4.38 [ 38.0704 | 4.38 0.00 | 100.00 | o
009 | L GCEERR 1380519 | 4.37 | 38.0501 | 4.37 0.00 | 100.00 | o©
010 FOCR 2D 38.1062 | 4.36 | 38.1062 | 4.37 0.00 | 100.00 | ©

25CYC Fully charged

v ~Ff,_~i 5 This space intentionally
- left blank

&ii: LR V-RA Dk R-E F-RK 0-Lk. REA. LMK, AE. RAAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Vi) R B 4 AR shiti
No. & Name of Test Items Shock
o HakA RIEA] Before ’Lj.la’ﬁ‘)é After FERE |FAGE |
7 SampleStatos RE | FeE| RE FF34%, /& | Mass Loss | Residual | 3
Sample Mass ocv Mass ocv ocv Other
o /g v /g N 1% % | Event
001 | oA | 38.0565| 4.37 | 38.0552 | 4.37 0.00 | 100.00 | o
002 | oeiioEERt | 38.0327| 4.35 [ 38.0326 | 4.35 0. 00 100.00 | o
003 | jireiER | 38.0499 | 4.37 | 38.0485 | 4.37 0. 00 100.00 | ©
004 | e roRERR 381148 | 4.38 | 38.1114 | 4.38 0. 01 100.00 | o
005 | joeruesr® | 38.1568 | 4.37 | 38.1545 | 4.37 0.01 100.00 | ©
006 | panrcr®R 1380062 | 4.37 | 38.0056 | 4.37 0.00 | 100.00 | o
007 | gpacrren "SSESE 2 [ < G | 380691 |BE 37 0. 01 100.00 | ©
008 | gpciiomET Ui 8000704 | = 4. 38% i[maBandbs | = . 38 0.01 | 100.00 | o
009 | Ll ORERL | 38.0504 | 437 | 38.0493 | 4.37 0.00 | 100.00 | o
010 | ppriperci®iil 1 38,1062 | 4.37 | 38.1036 | 4.37 0. 01 100.00 | o
T A P

&ix: LR V-IRA D-ARAK R-2R4 F-&K 0-LRKH. AR, LMK, AR, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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i 5 HRA B 4 A S

No. Name of Test [tems External short circuit
G Hbdk & HERBRHRBE A%
Sample No. Sample Status Max. Extemﬁé:'l’emperature Other Event

001 lC\(l(Iyl(ll”I—:i\j;:f‘god 56.5 0

002 LCHC Putly dharged 56. 3 0

003 ]C\éc;{fll}[-l‘:[‘j]ﬁ;%gul 56.0 0

(04 IC\(I,(I};IL!J:"\SIL;S?ECII 96.6 -

005 1535(;11}‘??\(%:%5((1 57.4 0

006 zscf‘ﬂﬂﬁ? Cfgi’“gerl 28.0 0

w Zacsgff\lilﬁf j:zﬁgiigeal 97.9 2

008 23(\23(‘1“ﬂﬁ:‘l\fﬁﬁgyd o7.5 0

009 2SCHRuLLs o gh 57.8 0

010 2501 Full ehatged 3.6 0
LR This space intentionally left

blank

Gk DMK R-BREL F-R K 0~k Tk, R,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 R B & AR Ik
No. Name of Test Items Crush
HRBE HERE R @R &R RRE
Sample No. Sample Status Max. Extem;té:Temperature Other Event
Ll 1cv1c‘m5(0": (:1;;2('1 ty 213 @
012 1(:&}[“7([110(21;21 ty <13 D
013 1cylt‘ﬂjrﬁaﬂf {1%1&5:1 £y 21.8 -
014 1(}1{\;(}30(0;;2? ty 2.4 g
015 LCYE 504, Canae iy 21.4 0
016 25&?[5“; n: (]{’Olfj-:gl ty 21.4 0
uly - Omf;t‘l ty 2 9
018 .. 21.8 0
019 255(55\:;); 0(‘11:31_:1 ty 21.6 Q
020 25CYC 50%7F 5 91. 92 o

25CYC 50% Capacity

AT

This space intentionally lef't
blank

&iE: D-RRAR F-RK O-MRK. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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it . BWAE LA |
No. Name of Test Items | gyercharge

Foth5 kA e %
Sample No. Sample Status Other Event
. 1CYCHE A it
021 1CYC Fully charged g
; 1CYCHE 4 Fa s
022 ICYC Fully charged Q
" ICYCH ATt
023 1CYC Fully charged -
024 1CYCHE A Ao 0

1CYC Fully charged

25CYCoE A Te Il

95 O
025 25CYC Fully charged
. 25CYCHE A f 0
026 25CYC Fully charged
027 25CYCoE A e 0
25CYC Fully charged
; 25CYCE4s el (8]
028 25CYC Fully charged
L 251 This space intentionally left blank

&ix: D-FRAR P-ALK O-RARIK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5% g R B 2 A Bl
No. Name of Test Items Forced discharge
b5 HERAE $mI %
Sample No. Sample Status Otlier Bvait

029 1CYC asir'l(!liﬁﬁiﬁfcl#‘nrgml 0

030 1CYC Ilgu&l(l}\l'ﬂ /rli\{injcll?argml 0

031 1CYC ll'(u\l( 1): ‘El}ijfc?ia rged 0

032 1cye lrcl?l[l}v[" %ﬁffcl:irgud 0

033 1CYC lrLquL]J\L fri%crlialal -ged 0

034 1CYC chu\lClJ\]: ‘l’fi’fﬁ:‘lial'[.’;t’d O

035 1CYC IFCLIIICIJ\? %ﬁﬁil{fmged 0

036 10YC lr?ltlfyu j;i}fcrltllm-gml 0

037 1GYC IIEUYIFI% {{;}iiifclltill‘gc' d 0

038 1cYC II:(;}][‘IJ\L ?Fi]i%;rlillm-gml Y

039 25CYC25F(;_IY|C 1):" fl?ijfc}}%argvd 0

040 25cyc25F(‘L?'1C|‘J_\,F {(?iﬁskcll{?argvd 0

041 zam'czagl( ‘1;&?1'}‘]5;1%”‘1;«1 0

T

042 ZSCYL‘%ISTILIJ}"_Jd_ibss,lc'lliin‘gn(l O

043 25CY CZEF{IT]( 1}\'_ frlljjcrgl rged 0

044 QSCYQ?EFT{?E {:Jzijfcﬁm-gl-d 0

045 25CYC25FC1:I’1( JJ\L ‘:';izj{rlllllm'gvd 0

046 25cx‘c25FCLT1C 1};6 ?iﬁi{cll%n'gur_l 0

047 zaucgji(l?]( ﬁd :Tl]iillli rged 0

048 25(‘&'(?25}?(;:{]( 1? /(Tifi[clllin'gml 0

&5 DRk F-AZ K O-AMfiR. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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BATERIA DE ION DE LITIO
BATERIA DE IONS DE LITIO
BATTERIE LITHIUM-ION

BATERAI LITHIUM ION -
UETFRBE/RERIEE  MERE: 1
R A 43 16 T EX/NOMINAL VOLTAGE: 3, __
S T/EE S A B/RATED CAPACITY: 2875mAh
@i 2 5/TYPICAL CAPACITY: 3060mAh/11.88Wh

st 1 45 Rk
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